
ESI-4000IER DIGITAL INVERTER GENERATOR

ELECTRONIC FUEL INJECTION

2205 Industrial Park Road
Van Buren, AR

72956

www.lifanpowerusa.com
(866) 471-7464





ESI-4000IER DIGITAL INVERTER GENERATOR



S/N Part No. Description Qty
1 9080001 177 Engine 1
2 011501006 Temperature sensor 1
3 03030143 M8 Flat washer 

(white)
2

4 03030227 M8 lock washer 2
5 03050229 M8x40 Hex flange 

bolt
2

6 09080104 Tension disc for 
stator

1

7 03050221 M6x12 Hex flange 
bolt

1

8 03050227 M5 X 10 screws 2
9 03071421 Ignition sensor 

mounting plate
1

10 03071421 Ignition sensor 1
11 03060212 M5 Hex flange nut 2
12 03050222 M6x16 Hex flange 

bolt
2

13 60027 Stator 1
14 03071202 Guide pin for stator 4
15 03051036 M6x55 Hex flange 

bolt
4

16 07020305 Flywheel assembly 1
17 03060117 M6x1 Hex flange 

nut
1

18 09080006 Fan for flywheel 1
19 09080009 Clutch 1
20 03050360 M6x16 Hex flange 

bolt (black)
3

21 09080007 Engine fan cover 1
22 030502994 M6x20 Hex flange 

bolt
5

23 09080008 Recoil start 1
24 03050221 M6x12 Hex flange 

bolt
3

25 09080050 Front cover 1
26 03050221 M6x12 Hex flange 

bolt
2

27 09080047 Front case 1
28 03050222 M6x16 Hex flange 

bolt
4

29 78008 Control panel 1
29-1 10010109    120v Circuit Pro-

tector
1

29-2 03060112    Nut 4

S/N Part No. Description Qty
29-3 03030115   Lock Washer 4
29-4     Flat Washer 4
29-5 04130124     120v Duplex Re-

ceptacle
1

29-6 09080090     Engine Switch 1
29-7 090801001    LCD Digital Dis-

play Gauge
1

29-8 09080048    Control panel 
frame

1

29-9    Flat washer 5
29-10 03050815     Attachment 

Screws
5

29-11 03050318     Attachment 
Screws

2

29-12 10010115     Circuit Protector 1
29-13 10010115     Circuit Protector 1
29-14 04130125     NEMA L-15 

3prong twist
1

29-15 10010102     DC Protector 1
29-16 03051601     Grounding Rod 

Bolt
1

29-17 03050825     Attachment 
Screws

3

29-18 100301005     Remote Control 
Activation Switch

1

29-19 04050135     DC Receptacle 1
29-20 09030202   NEMA 30a RV 

Receptacle
1

30 03051289 M4.2X13  self-tap-
ping screw (black)

6

31 03080203 8mm Stainless steel 
fastener

1

32 1150205 Pressure sensor line 1
33 03080203 8mm Stainless steel 

fastener
1

34 011502005 Pressure sensor 1
35 09080015 Intake Gasket 1
36 09080013 Rubber gasket 1
37 09080018 Intake Gasket 1
38 03071422 Fuel injector base 1
39 090703042 Bushing 1
40 09110650 Fuel injector 1
41 090705030 Inlet fuel pipe con-

nector
1



S/N Part No. Description Qty
42 03051036 M6x55 Hex flange 

screw
1

43 03050803 M3X6  crosshead 
screw

2

44 03030110 M3 lock washer 2
45 03030111 M3 flat washer 2
46 09080016 Step motor base 1
47 03050821 M4X16  crosshead 

screw
2

48 09020159 Step motor 1
49 03030111 M3 flat washer 2
50 03030110 M3 lock washer 2
51 03050803 M3X6  crosshead 

screw
2

52 090105032 Throttle Valve sup-
port

1

53 090105031 Torottle valve 1
54 09080021 Gasket 1
55 09080153 Breather tube 1
56 09080024 Air filter housing 1
57 09080026 Air filter gasket 1
58 03060133 M6 Hex flange nut  
59 030503886 M4X12  self-tapping 

screw (black)
2

60 09080028 Air filter holder 1
61 09080025 Sponge type air filter 1
62 09080027 Air filter cover 1
63 030503886 M4X12  self-tapping 

screw (black)
6

64 09070420 Remote control 
receiving module

1

65 030503886 M4X12  self-tapping 
screw (black)

1

66 03060208 M8 Hex flange nut 4
67 09080040 exhaust mainfold 

gasket
2

68 092101050 Exhaust manifold 1
69 03060208 M8 Hex flange nut 2
70 03060133 M6 Hex flange nut 1
71 09080038 Muffler cover 1
72 03051008 M10x30 Hex flange 

screw (black)
4

73 09080041 Muffler support 
bracket

1

S/N Part No. Description Qty
74 03050222 M6x16 Hex flange 

bolt (black)
1

75 03050222 M6x16 Hex flange 
bolt (black)

1

76 09080010 Exhaust fan 1
77 03050294 M10x1.25x35 Hex 

flange bolt (black)
1

78 03070149 Spacer bushing of 
muffler (short)

1

79 090202029 Muffler 1
80 03030143 M8 Flat washer 4
81 03030227 M8 lock washer 4
82 03051053 M8x150 Hex flange 

screw (black)
1

83 03051061 M8x80 Hex flange 
screw

1

84 030701061 Spacer bushing of 
muffler (long)

1

85 03051054 M8x170 Hex flange 
screw

1

86 03051056 M8x90 Hex flange 
screw

1

87 09080193 Spark Arrestor 
stainless steel fas-
tener

1

88 09080194 Spark Arrestor 1
89 09080039 Muffler cover 1
90 03050222 M6x16 Hex flange 

bolt (black)
7

91 09080051 rear cover 1
92 03050221 M6x12 Hex flange 

bolt
4

93 03050221 M6x12 Hex flange 
bolt

4

94 09080094 Handle Lock Down 2
95 09080178 Handle 2
96 09080179 Tension disc of 

handle
4

97 03050230 M6x30 Hex flange 
bolt

4

98 03050224 M6x18 Hex flange 
bolt

4

99 09080058 End plug for handle 4
100 09080049 Back case 1
101 03050221 M6x12 Hex flange 

bolt
4



S/N Part No. Description Qty
102 03050222 M6x16 Hex flange 

bolt
4

103 09080055 Air outlet cover 1
104 03050222 M6x16 Hex flange 

bolt
4

105 011502006 Oxygen senser 1
106 09080033 High speed starting 

motor
1

107 03050138 M4X8  crosshead 
screw (group)

1

108 02020903 Wire of starting 
motor (173 wire)

1

109 09080031 Upper fan cover 
(insulated)

1

110 030503886 M4X12  self-tapping 
screw (black)

3

111 03050209 M5x16 Hex flange 
bolt (black)

2

112 090705002 mutual-inductor 
module

1

113 030714010 mutual-inductor 
module support

1

114 03050221 M6x12 Hex flange 
bolt

8

115 093401001 Support 1
116 092201008 Fuel tank 1
117 03050222 M6x16 Hex flange 

bolt
4

118 09080046 Top cover 1
119 030502994 M6x20 Hex flange 

bolt
4

120 09080590 Fuel Cap 1
121 09080136 Fuel filter strainer 

basket
1

122 09080057 Spill Guard Fuel 
Filler

1

123 09080060 Fuel level display 
cover

1

124 09080059 Gasket Fuel Gauge 1
125 03060114 Fuel Line Clamp 1
126 090705013 Fuel Line 1
127 09010162 Fuel filter cannister 1

Fuel Filter Cartridge
128 090705013 Fuel Line 1
129 03060114 Metal clip 1

S/N Part No. Description Qty
130 03060114 Metal clip 1
131 03060114 Metal clip 1
132 093401002 Fuel pump assembly 1

132-1 09070223 1
132-2 090705010 1
132-3 090705012 1
132-4 09110269 1
132-5 090705013 1
132-6 090705014 1
132-7 090705015 1
132-8 03060112 1
132-9 090705010 1
132-
10

090705016 1

132-
11

090705017 1

132-
12

03050185 1

132-
13

0907050011 1

132-
14

09110269 1

132-
15

090705013 2

132-
16

090705018 1

133 09110129 Fuel Gauge 1
134 09080116 Fuel level display 1
135 091106051 Stainless steel fas-

tener
1

136 04180335 Air Lines  1 of car-
bon tank

1

137 04180336 Air Line 2 of carbon 
tank

1

138 091106051 Stainless steel fas-
tener

1

139 091106051 Stainless steel fas-
tener

2

140 03050222 M6x16 Hex flange 
bolt

1

141 090705019 ECU 1
142 03050360 M6x16 bolt 2
143 09080137 Carbon tank Cata-

lytic Converter
1

144 03060133 M6 Hex flange nut 2



2205 Industrial Park Road
Van Buren, AR

72956

www.lifanpowerusa.com
(866) 471-7464

S/N Part No. Description Qty
145 09080190 Carbon tank sup-

port bracket
1

146 03050221 M6x12 Hex flange 
bolt

4

147 03050221 M6x12 Hex flange 
bolt

1

148 09080079 Engine oil access 
cover

1

149 03050221 M6x12 Hex flange 
bolt

4

150 09080053 Right case 1
151 09080052 Left case 1
152 03050221 M6x12 Hex flange 

bolt
4

153 09080542 Maintenance cover 1
154 03050907 M6x16 big head 

screw
2

155 09080032 Underneath fan 
cover

1

156 03050140 M8x16 Hex flange 
bolt

1

157 03060209 M10 X 1.5 flange 
check nut

4

158 09080042 Engine support 1
159 03050225 M8x35 Hex flange 

bolt
4

160 09080043 Engine Isolators 4
161 03050206 M5x8 Hex flange 

bolt
2

162 09080164 Inverter support 1
163 03050209 M5x16 Hex flange 

bolt
2

164 0811901 Ignition coil 1
165 09080019 Ignition coil insu-

lator
1

166 072101020 Ignition coil support 1
167 03050221 M6x12 Hex flange 

bolt
16

168 09070173 Battery 1
169 03060207 M5 Hex flange nut 2
170 09080115 Battery Hold Down 

Bracket
1

171 09090073 Battery fixed bolt 2
172 71014 Inverter board 1

S/N Part No. Description Qty
173 03050207 M5x12 Hex flange 

bolt
2

174 03050209 M5x16 Hex flange 
bolt

2

175 09080098 Relay 1
176 03050311 M6x45 Hex flange 

bolt
1

177 901017 Voltage regulator 1
178 03070136 Spacer bushing of 

voltage regulator 
1

179 093401003 Chassis 1
180 03060133 M6 Hex flange nut 2
181 03060207 M6 Hex flange nut 2
182 03060208 M8 Hex flange nut 4
183 09080062 Wheels with brake 1
184 09080061 Wheels 3


